
Industrial Distributors:
Regional Service Supervisors:
Territorial Service Representatives:
Domestic District Offices:
Territory Managers:
Foreign Operations:
qanadian Sales:

SUBJECT: List of parts for the new 'i'D-14A(141 Series) Crawler Tractor
wi~h Power Steering and revised Operating Features:

February 14, 1955

NOTE: WHEN ORDERING PARTS, REFER FIRST TO PARTS LISTED IN THIS SERVICE NEW
LETTER, IF THE PART DESIRED CANNOT BE FOUND, REFER TO TD-14A PARTS
CATALOG Tc-42C.

Model
Chassis

Prefix Letters
First

Serial Number

TD-14A (141 Series) TD-141 39301

Following is a list of the improved features:

1. Under Hood Air Cleaner

2. Adjustable and Wider Seat

3. Relocated Hand and Foot Controls

4. Hydraulic Steering Clutch Controls

5. Operators Compartment Raised - Flush with Fenders

6. Heavy Duty Fenders

7. Larger Capacity Fuel Tank

8. Ratchet Type Governor Control

9. Radiator Grille Changed'in,\.i\ppea:tance.

SERVICE PUBLICATIONS SECTION
INDUSTRIAL POWER DIVISION
INTERNATIONAL HARVESTER COMPANY
MELROSE PARK, ILLINOIS

mo

Form No.1 011 470 Rl



SERVICE NEWS LETTER - 1 -

INDEX TO UNITS

Description
Page
No.

'DIESEL ENGINE

Diesel Engine • • -e : • .. • . . . . . . . . . 3

Crankcase • • .. . . ~ . .

Hydraulic Pump - Miscellaneous Parts ... . . . . .

· · . . .. . 3

. . 5

.. · · 4

. . · · 5

3

Crankshaft and Related Parts • 0- • • • . . . ." .
Hour Meter - Miscellaneous Parts . .'.
Hydraulic Pump (Hydre'co)•••••• " . .

S;tattingMechamism and Governor Control • • • . , .
ELECTRICAL SYSTEM

Electric Starting and Lighting (Battery Ignition) •• ~ . . . . . • • • 0 • 0 .. • • • 5

CHASSIS

Air Cleaner (United Specialties) -andOonnections • . ... . . . . .
Clutch Control and C0nnections. • ••••••••••••

Engine Controls, Instruments, Dash and C.owl ••.•.• . ., . . . . .. 6

Final Drive

Steering Brakes and Control 11
• •• 00 0 •

Steering Clutch Control • • 0 • • • 0" • •
. . . . . • • 0 • 9

Steering Clutch Release Shaft and Mechanism . . . . . . . . . . . 10

Fuel and Gasoline Tanks and Pipreng·• 8

Gear Shifter Mechanism . . . . . . . . . ... . . . . 9

Hood and Side Sheets • • • . . . . . . . 12

Main Frame and Covers ,. . . . . .' . . . . .. . . . . . . . . . . . . 8



....

- 2 -

SERVICE NEWS LETTER

INDEX TO UNIT

.. .

Description
Page
No.

CHASSIS - continued

Main Frame Channels, Track Frame Guide Rollers and Brackets ......................
Radiator and Connections .

Seat and Fenders .•...•

HYDRAULIC SYSTEM

HYdraulic Controls . . . . . . . . . . . . . . . . . . . . . . . . .

ATTACHMENTS

Attachments . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

t EQUIPM8NT COMBINATIONS

Oscillating Track Dozer (Extend.ed)Special . .

Oscillating Track Dozer (Not Extended) Special • •

12

6

12

14

16 U

u
U

~I



•

SERVICE NEWS LETTER ~ 3 -

DIESEL·ENGINE

I No.Reqid
IH Part
Number Description

DIESEL ENGINE

272 100 R91 Diesel Engine (For ServiceT {This is a Standard Production Engine,
Complete, From Fan to Flywheel) 1

CRANKCASE

1

272 131 Rll

Crankcase, Complete
Same'as Crankcase, Complete, 265 132 R92 - Except -

The following items are DEDUCTED from Crankcase, 265 132 R92

1 Plug 30 397 D
1 Washer 115 548
1 Screw 179 814
1 Crankcase § 265 131 Rl

The following items are ADDED to Crankcase, 265 132 R92
1 Crankcase § 265 131 R2
1 Plug 268 403 Rl
1 iPlug 268 443 Rl
2 Oil Seal 272 481 R91)

Oil Filler Body, 272 131 Rl with Stud, 28~797 D and Screen, 50 411 D 1

STARTING MECHANISM AND GOVERNOR CONTROL

272 101 R91
272 129 Rll
272 130 Rl
272 491 Rl

Governor Control Trunnion
Governor Control Rod
Governor Control Lever
Cross Shaft Operating Lever

1
1
1
1

CRANKSHAFT AND RELATED PARTS

117 994 1Crankshaft Gear Key (Woodruff No, 23)

§ - Not Serviced Separately



SERVICE NEWS LETTER - 4 -

DIESEL ENGINE

IH· Part
'Number

Hydreco
Number

Description

HYDRAULIC STEERING PUMP (HYDRECO)

•

272 494 R91

18 523 R1
124 542
124 543
259 246 R1
271 110 R1
272 805 R91
272 806 R91
272 807 R91
272 825 R91
272 826 R91
272 8?7 R91
272 828 R91.
272 831 R91

272 835 R91

272 836 R1
272 837 R1
272 838 R1
272 839 R1
272 840 R1
272 841 R1
272 842 R1
272 843 R1
272 844 Rl
272 845 R1
350 429 R1
179 840
103 321

151010N1BF1

A134X21
A258X2
A258X3
A395X65
61lX12
A362X89
A362X90
A333X3
7X15X2
8X15X4
15X15X4
17X1510Xl

20X151010Xl

2lX151010X1

6X1510X2
12X15Xl
12X15X3
7l2X94A
7l2X94B
827X79
A515X33
A550X2
A700X7
A258X43
A395X12

Hydra.ulicSteering PUmp,.Complete (Consists of
The followIng Parts -

Cap Screw, Hex Socket Head, 7/16-20 N.F. x 5"
Woodruff Key No.2
Woodruff Key No. 3
Sealing "0" Ring (3-7/8 I.D. x 4-1/8 O.D. x 1/8")
Snap Ring (External) (Wa1ds-Truarc No. 5100-50)
Oil Seal
Oil Seal
Ball Bearing,
Adapter and Bushing
Cover and Bushing
Bearing Plate and Bushing
Housing, 272 829 R1 (Hydreco No. lX1510X2) with two

Bearing Bushings, 272 830 R1 (Hydreco No. 835X24)
Drive Shaft and Gear, Complete

(Composed of =

1 Pump Drive Gear (Hydreco No.
6Xl5l0Xl) 272 832 Rl.

1 Drive Shaft (Hydreco No.
4X15101.0X1) 272 833 R1

1 Drive Shaft Snap Ring (Hydreco
No. 8l2X49) 272 834 R1

1 Drive Shaft Key (Hydreco No.
A258X5) 103 905)

Driven Shaft and Gear with Driven Shaft Gear,
272 832 R1 (Hydreco No. 6X1510X1), two Driven
Sha.ftSnap Rings, 272 834 R1 (Hydreco No. 8l2X49)
and one Driven Pump Shaft, 272 846 R1 (Hydreco
No. 5X15lD10Xl.)

Hydraulic PUmp Gears
Wear Plate
Wear Plate
Gasket (Amber) (.001)
Gasket (Red) (.0021
Magneto Drive Coupling
Snap Ring (Internal) (Walds-Truarc No. 5000-187)
Dowel Pin
l!ydraulicPUmp Cap Lug
Special Key
Sealing "0" Ring (5/8 LD. x 13/16 O.D. x 3/32")

Cap Screw, 3/8-16 N.C. x 1-1/8" Hex Head
Lock Washer, 3/8"

x = As Required

1
4
1
1
4
1
1
1
1
1.
1
1

2
1

1
2
3
1
x
x
1
1
8
4
1
4
4
4

-



SERVICE NEWS LETTER - 5 -

Iff Part I
Number _

DIESEL ENGINE

Description
I No.
Req'd

45 003 D
114 "498
124 543
262 622 R1
272 495 R1

HYDRAULIC STEERING PUMP - MISCELLANEOUS PARTS

Hydraulic Pump Gear Lock Nut
Hex Jam Nut, 5/8-18 N.F.

Hydraulic Pump Drive Gear Key
Hydraulic Pump Drive Gear
Hydraulic Pump Gasket

1
1
1
1
1

21 362 D
51 001 D

103 904

HOURMETER - MISCELLANEOUS PARTS

Hour Meter Drive Gear Retainer
Hour Meter Drive Gear
Hour Meter Drive Gear Key (Woodruff No.3)

1
1
1

ELECTRICAL SYSTEM

n----------~--------------
ELECTRIC STARTING AND LIGIiTING (BATTERY IGNlTmON)

272 185 R11
179 883
103 3~3
272 190 Ril
272 192 R1
272 1.93R91
272 194 R~l
272 195 R91
272 196 R91.
272 19fJR91
179 813
102 634
103 320
272 ~94 R91

nn

Battery Support .
Cap Screw, 1/2-13 N.C. x 1-lj4" Hex Head
Lock Washer, 1/2"

Battery Hold DowaqRetainer
Battery Hold Down Bolts
Battery to Battery Cable _
Starting Switch to Batter~ Cable
Starting Switch to Starti~ Motor Cable
Starting Switch to Ammeter Cable
Cable Clamp (Rubber Covered)

Cap Screw, 5/16-18 N.C. x 9/16" Hex Head
Hex Nut, 5/16-18 N.C.
Lock Washer, 5/1611

Cable Harness

1
4
4
2
2
1
1
1
1
2
2
2
2
·1



SERVICE NEWS LETTER
- 6 -
CHASSIS

IH Part
Number

No.
Reqid

T
Description

RADIATOR AND COENECTIONS

259 620 R3
272 600 Rll
179 835
103 321
Q. 1 504
Q. 1 504
272 602 Rl

,272 603 Rl
'.272 604 Rl
100 776
272 605 R91
363 284 R2

Water Tank - Upper
Radiator Grille

Cap Screw, 3/8-16 N.C. x 5/8" Hex Head
Lock Washer,'3/8"
Steel Washer, 13/32 r.n. x 7/8" O.D. x 16 Ga.
Steel Washer, 13/32 loD. x 7/8" O.D. x 16 Ga.

Radiator Grille Moulding
Radiator Grille Moulding Fastner (Tinnerman No. C2765-060)
I.H. Emblem Support

Screw, No. 12-24 x 3/8" Round Head
r.a, Emblem
I.H. Emblem Fastener

1
1

16
16
16
x
1
4
1
2
1
2

ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL

103 496
107 762
103 496
107 762
104 038

.251 842 Rl
179 814
102 634
103 320
261 650 Rl
262 10~ Rl
107 762
272 200 R91
114 700
102 635
103 321
272 204 Rl
272 205 Rl
114 496
103 323
272 206 Rll
272 385 Rl1
114 494
272 386 Rll
108 630
272 396 R91
179 891
103 323
103 343
18 514 Rl

103 325

Governor Control Rod Yoke Pin
Cotter Pin, 3/32 x 5/8"

Governor Control Rod Adjustable Yoke Pin
Cotter Pin, 3/32 x 5/8"

Governor Control Rod AdOustable Yoke
Compression Release Rod Spring

C?Op'Screw,5/16-18 N.C. x 5/8" Hex Head
Hex Nut, 5/16-18 N.C.
Lock Washer, 5/16"

Governor Control Hand Lever Spring
Governor Control Hand Lever Pin

Cotter Pin, 3/32 x 5/8"
Governor Control Ratchet

Slotted Screw, 3/8-16 N.C. x 11/16", Round Head
Hex Nut, 3/8-16 N.C.
Lock Washer, 3/8"

Governor Control Hand Lever Hub
Governor Control Hand Lever Shaft

Hex Jam Nut, 1/2-20 N.F.
Lock Washer, 1/2"

Governor Control Hand Lever
Governor Control Rod

Hex Jam Nut, 3/8-24 N.F.
Compression Release Rod

Cotter Pin, 1/8 x 7/8"
Dash, with 2 Spacers, 11""793 D

Cap Screw, 1/2-13 N.C. x 2-1./2"Hex Head
Lock Washer, 1/2"
Flat Washer, 17/32 r.n. x 1-1/16" O.D. x 13 Ga.
Cap Screw, 5/8-11 N.C. x 2-3/8" Hex Head
Lock Washer, 5/8"

1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
4
1
1
1
1
1
1
1
1
1
1
2
2
1
2
2

x - As required



- 7 ~
SERVICE NEWS LETTER

CHASSIS

IH Part
Number I No.

Req'dDescription

AIR CLEANER (UNITED 'SPECIALTIES)AND CONNECTIONS

.'
38 G26 DMX
39 2~1 H
64 6~!3 D

.'140 580

251 226 Rl
251 227 R91
272 377 R91
272 378 Rl
179 839
103 321
272 379 Rl
272 380 Rl
181 341
103 340
103 320
103 025
103 343
272 381 Rll
179 838
103 321
272 384 Rll
272 8,0 Rl
272 851 Rll
272 ~7B R91

181 365
103 321
103 341

Injection Pump Breather Pipe Connector with Nut, 37 165 D
Air Cleaner Pipe Hose Clamp
Injection Air Cleaner (Same as Injection Pump Air Cleaner in TD-14A

Parts Catalog) -
Injection Pump Breather PiI1eClipc (Mop.ntUnder Front Air Cleaner

Mounting) ,
Cylinder Head Breather Tube Hose
Cylinder Head Breather Tube Hose Clamp (Wittek GM-5)
Air Cleaner Stack Cap
Air Cleaner Pipe

CaptScrew, 3/8=16 N.C. x 1" Hex Head
Loc~uWasher, 3/8"

Air Cleaner Pipe Hose
Air Cleaner Pipe Brace

Cap Screw, 5/16-24 N.F. x 1-1/4" Hex Head
Flat Washer, 11/32" I.D. x 11/16 O.D. x 16 Ga.
Lock Washer, 5/16"
Hex Nut, 5/16=24 N.F.
Flat Washer, 17/32 I.D. x 1-1/16" O.D. x 13 Ga.

Air Cleaner Bracket
Cap Screw, 3/8-16 N.C. x 7/8"
Lock Washer, 3/8"

Cylinder Head Breather Tube with Nut, 37 165 D
Air Cleaner I?ipe (L r . '" ,!..,; .: "., I;~" ! ' 1
Injection Breather Pipe with Nut, 37 165 D
Air Cleaner, Complete '

(Composed of -
1 Upper Body (United Speciatlies No.

1046DlK02)
1 Removable Filter (United Speciatlies

No. 1052C2)
1 Splash Baffle (United Specialties

No. 1049Dl)
1 Oil Cup (United Specialties No.

105lDlKo2)
1 Oil C~p Gasket (United Specialties

No. 616A7)
~. "0" Ring,(2-23/32 I.D. x 2-31/32 O.D.
~,~3 x 1/4") (United BpecLa LtLea No.
~ 940A3)
1 Wing Nut and Stud (United Specialties

No. 227AlK02)
Cap Screw, 3/8-24 N.F. x 1-1/8" Hex Head
lock Washer, 3/8"
Flat Washer, 13/32 I.D. x 13/16 O.D. x 16 Ga.

272 872 R91

272 873 R91

272 874 R91

272 946 Rl

272 ?l40R91)

1
2

1
~

1
1
2
1
1
4
4
1
1
1
1
1
1
·1
2
4
4
1
1
l
1

4
4
4

--~~r. ~ ~ ~



SERVICE NEWS LETTER

CBASSIS

,

Description

I"UEL Al'ID GASOLINE TANKS AND PIPING,

18 509 Rll
28 899 DB
28 901 DB
4.24.06 DI

259 937 Rll
259 939 R91

272 245 Rl
272 246 Rl
272 246 Rl
272 4.30R9l

179 879
119 883
103 323
272 437 Bll
272 438 Bll
.273 4aQ an

Ovetflow and Vent Connecting Pipe Elbow
Fuel Return Tube (Stand Pipe to Return Pipe)
Fuel Tube (Shut-Off Valve to Fuel Pipe)
Fuel Return Pipe Connector (Front End of Fuel Return Pipe)
Fuel Tank Filler Cap Baffle and Gasket, 251 825 R2
Fuel Tank. Filler Cap , with Baffle and Gasket, 259 937 Rll and

Washer, 120 392
Fuel Tank Overflow and Vent donnecting tube Clip
Fuel Inlet Pipe
Fuel Outlet Pipe
Fuel Tank Yith Filler Cap, 259 939 R91, Pipe, 42 384 DXA and Plug,

103 868
Cap Screw, 1/2-13 I.C. X 3/4" Be~ Bead
Cap Screy, 1/2-13 N.C. x 1-1/4" Be. Bead
Lock Washer, 1/2"

Fuel Tank. Overflow and Vent CouaeC't1a& 'lube, with 1u1:, 29 899 D
Foel Pipe to Water Trap '.rube, with 2 Ruts, 37 1.65 D
Fuel Return Tu'beF~iIiley. Ptim~'.to :Eue.'l\4~.j,pEt:!w4t]£2.N~s,37 16, D

1
1
1
1
1

1
1
1
1

1

I

1
6
2
8

iv
1

CLUTCH COftROL AND CODECTIONS (B'AND OPERATED)

272 247 R9l
103 373
:JB 286 ai
103 030
103 325

Engine Clutch Hand Lever nth Pin, 272 124 Rll as Handle., 41 597 DA
Cotter Pin, 3/32 x 3/4"
Cap ScreY, 5/8-1.8 I.:r. x 2-'/8" Bex Head
Hex Nut, 5/e ;'18'~.F •
Lock Washer, 5/8"

1
1
1
1
1

MAIl F1WlE UP COYD

272 350 Rl1
272 351 Rll
272 352 Rl

Main Frame Cover
Engine Cjutch Cover
Steering Brake Lever Inner Inspection Cover

1
1
1

.,_. - ~_ .....,-..........------~._......./t, .

V
V!



- 9 -SERVICE NEWS LETTER
CHASSIS

II-Part
.Number

No •
Req'dDescription

GEAR SHIFTER MECHANISM AND TRANSMISSION

_---------------4---------------------------------------------------------------------------------~------=1

9 783 DA
179 838
103 321

- 109 354
""

109 462

264 055 Rl
272 3,021'91

179 838
179 840
103 321
'179885
103 323
272 303 Rll

"",."

'.
179 th6

': 103 320
179 839

. 103 321
272 304 Rll
103 373
272 311 Rl1
272 312 Rl1
272 ];),3 Rl
272 314 R1
179-886
103_323
272 440 Rl1". 103 373
272 53.2Rl

Gear Shifter Lock Shaft Bracket
Cap Screw, 3/8-16 N.C. x 7/8" Hex Head
Lock Washer, 3/8"

Gear Shifter Housing Bushing Lubrication Fitting (A1emite No. 1613)
(Optional wi~h 109 462)

Gear Shifter Housing Bushing Lubrication Fitting (Lincoln No. 5400)
(Optional with 109 354)

Hi-Lo Gear Shifter Lever Ball
Gear Shifter Housing with 4. Bushings, 272 301 IU, Plug, 172 545

and 2 Plugs, 172 529
Cap Screw, 3/8~16 N.C. x 7/8" H-exHead
Cap Screw, 3/8~16 N.C. x 1-1/8" Hex Head
Lock Washer, 3/8"
Cap Screw, 1/2-13 N.C. X 1-1/2" Hex Head
Lock Washer, 1/2"

Gear Shifter Lock Cam lousing with Plug, 172 545 and Oil Seal,
17 053 ])

Cap Screw, 5/16-18 N.C. x 3/4" Hex Head
Lock Washer, 5/16"
Cap Screw, 3/8-16 N.C. x 1" Hex Head
Lock Washer, 3/8"

Gear Shifter Lock Cam Shaft
Cotter Pin, 3/32 X 3/4"

Gear Shifter Lock Shaft Connecting Rod
Gear Shifter Lever, with 2 Plugs, 172 529
Hi-Lo Gear Shifter Arm Shaft
Hi-La Gear Shifter Lever

Cap Screw, 1/2-13 IIl.C.x 1-B/8" Rex Head
Lock Washer, 1/2~'

Gear Shifter Lock Shaft
.Cotter Pin, 3/32 x 3/4"

Gear Shifter Housing Gasket

1
2
2.

1

l
1

1
4
2
6
6
6

1
1
1
4
4
1
1
1
1
1
1
1
1.
1
1.
l

98 795 H
109 354

i<!9 4,62

~. 272-268 Rl
272 320 Rl
181 43,9
103 028
103 323

FINAL DRIVE - STEERING CLUTCH CONTROLS

Steering C~utch Hand Lever Pin
Steering Glutch Hand Lever Hub Lubrication Fitting (Alemite No. 1013)

(Optional with,109 462)
Steering Clutch Hand Lever Hub Lubrication Fitting (~~ncoln No. 5400)

(Optional with 109 354)
Steering Clutch Hand Lever Hydraulic Booster Link Pin
Steering Clutch Hand Lever Arm

Cap Screw, 1/2-20 N.F. x 2-l/~' Hex Read
Hex Nut, 1/2-20 N.F.
Lock Washer, 1/2"

\

2

1
2
1
1
1
1

~-------------------------------~-----------------------~~---------------~~~....~~~~~. ~--~~'"--'.



- 10 -

SERVICE NEWS LETTER
CHASSIS

IH Part
Number

~NO.
eqVdDescription

FINAL DRIVE - STEERING CLUTCH CONTROLS - continued

272 321 Rl
181 381
103 026
103 321
272 533 Rl1
272 534 Rl1
103 385
103 345
272 535 R1
181 436
103 028
103 323
103 385
103 345
272 536 Rl
272 537 Rl1
179 838
103 321
272 540 Rl
272 542 Rl

Steering Clutch Release Lever
Cap Screw, 3/8~24 N.F. x 2=1/2" Hex Head
Hex Nut, 3/8~24 NoF.
Lock Washer, 3/8"

Ste~ring Clutch Hand Lever
Steering Clutch Hand Lever Hub, Left Hand

Cotter PinJ l/8 x 1"
Flat Washer, 21/32 r.n, x 1=5/16" OoD. x 13 Ga.

Steering Clutch Hand L-everHub, Right Hand
Cap Screw,~1/2=20 NoF. x 2-1/4!'Hex Head
Hex Nut, 1/2=20 N.F.
Lock Washer, 1/2'11
Cotter Pin, 1/8 x 1"
Flat Washer, 21/32 LD. x 1=5/16" O.D. x 13 Ga.

Steering Clutch Hand Lever Return Spring
Steering Clutch Hand Lever Stop with 2 Bumpers, 27a 539 Rl

Cap Screw, 3/8=16 N.C. x 7/8", Hex Head
Lock Washer, 3/8fi

Steering Clutch Hand Lever Stop Retainer
Steering Clutch Hand Lever Hub Adjusting Screw

2
2
2
2
2
1.
2
2
1
1
1
1
2
2
2
1
2
2
1
2

U
2

1613)
1

5400)
.,L

1~
.L

1
2

2
4
4
4
1
1

57 103 DX
109 354

109 462

218 443
272 248 Rl
272 301 Rl
272 322 Rl
272 449 R91

13 243 Rl
109 084
103 319
273 084 Rl1
273 085 Rll

FINAL DRIVE - STEERING CLUTCH RELEASE SHAFI'AND MECHANISM

Steering Clutch Release Bearing Grease Tube
Steering Clutch Hand Lever Shaft Lubrication Fitting (Alemite No.

(Optional with 109 462)
Steering Clutch Hand Lever Shaft Lubrication Fitting (Lincoln No.

(Optional with 109 354)
Steering Clutch Hand Lever Shaft Tie Rod Adjusting Nut
Steering Clutch Hand Lever Shaft
Steering Clutch Hand Lever Shaft Tie Rod Adjusting Eye Bushing
Steering Clutch Release Fork Upper Bearing Felt Washer
Steering Clutch Release Fork Lower Bearing Grease Tube with Nut,

29 899 D
Machine Bolt, 1/4-20 N.C. x 3/4"
Hex Nut, 1/4=20 N.C.
Lock Washer,1/4"

Steering Clutch Hand Lever Shaft Tie Rod
Steering Clutch Hand Lever Shaft Tie Rod Adjusting Eye

u
U



- 11 -SERVICE NEWS LETTER

"
CHASSIS

m···Part
Number

I No.
ReqVdDescription

FINAL DRIVE - STEERING BRAKES AND CONTROL

103 909
109 461

109 350

119 512

109 466

269 192 R1
272 157 R11
103 373
219 753
272 158 R91
271 555
103 325
179 787
103,343n 103 323

i • Id2 637
272 16~ R91
179 883
103 323
~2 168Rll
271 555
103 325

. 190 270
.103 343
103 323
102 637
272 171 Rl1
272 174 Rll
179 835
103 321
272 176 R1
271 562
103 325
272 177 R91
272 178 R91
272 182 R1
272 425 R91
272 427 R91

ft ~7~ ,~§R91nQ 1 565

Brake Pedal Arm and Ratchet Key (1/4 x 1-1/8" Woodruff No.8)
Brake Pedal Inner Support ~ubricator Fitting (Lincoln No. 5000)

(Optional with 119 512)
Brake Pedal Outer Support Lubricator Fitting (Lincoln No. 5300)

(Optional with 109 460)
Brake Pedal Inner Support Lubricator Fitting (A1emite No. 1610)

(Optional with 109 461)
Brake Pedal Outer Support Bubricator Fitting (Alemite No. 1612)

(Optional with 109 350)
Brake Ratchet Pawl ~ Retaining Ring (Waldes "Truarc" 5100-50-S-pp)
Steering Brake Rod - Outer

Cotter Pin, 3/32 x 3/4"
Hex Nut, 3/4~16 N.Fo

Brake Pedal Support - LoR.
Cap Screw, 5/8-11 N.C. x 1-1/8" Rex Read
Lock Washer, 5/811

Cap Screw, 1/2=13 NoC. x 5-1/4" Rex Read
Flat Washer, 17/32 r.n. x 1-1/16" O.D. x 13 Ga.
Lock Washer, 1/2"
Rex Nut, 1/2-13 N.C.

Brake Pedal Inner Support - RoR. with Bushing, 272 167 R1
Cap Screw, 1/2~13 N.C. x 1-1/4" Rex Read
Lock Washer, 1/2"

Brake Pedal Outer Support, .0 R. R~ with Bushing, 272 167 Rl
Cap Screw, 5/8-11 N.C. x 1-1/8" Hex Head
Lock Washer, 5/8"
Cap Screw, 1/2=13 N.C. x 4-1/4" R-exRead
Flat Washer, 17/32 I.D. x 1-1/16" O.D. x 13 Ga.
Lock Washer, 1/2"
Rex Nut, 1/2-13 N.C.

Brake Pedal = LoR. with 2 Bushings, 272 167 Rl
Brake Pedal Shaft = L.R.

Cap Screw, 3/8-16 N.C. x 5/8" Rex Read
Lock Washer, 3/8"

Brake Pedal Arm and Ratchet - Ro.R.
Cap Screw, 5/8-11 N.C. x 2" Rex Read
Lock Washer, 5/811

Brake Ratchet Pawl - L.R.
Brake Ratchet Pawl - R.R.
Brake Locking Pawl Spring
Brake Pedal = RoR.
Brake never Outer ~ L.R.

Flat Washer, 1-1/32 I.D. x 1-3/4" O.D. x 9 Ga.
Brake Lever Outer - R.R.

Flat Washer, 1=1/32 r.n, x 1-3/4" O.D. x 9 Ga.

1

1

1

1

1
1
2
2
2
1
2
2
1
1
1
1
1
2
2
1
2
2
1
1....
1
1
1
1
1
1
1
1
1
1
1
2
1
1.
1
1
1



- 12 -SERVICE NEWS LETTER

CHASSIS

IfI'Part
Number

I No.
Reqid, Descriptdlon

MAIN FRAME CHANNELS, TRACK FRAME GUIDE, ROLLERS AND BRACKETS
(NOT RIGID TRACK FRAME)

52 394 DB
271 5$'8
271 656
103 325
180 638
52 395 DB

271 558
271 656
103 325
180 638
267 078 R94
267 079 R94

Main Frame Side Channel, L.H.
Cap Screw, 5/8-11 N.C. x 1_1/2" Hex Head
Cap Screw, 7/8-9 N.C. x 2" Hex Head
Lock Washer, 5/8"
Lock Washer, 7/8"

Main Frame Side Cbanne Ls R.H.
Cap Screw, 5/8=11 N.C. x 1-1/2" Hex Head
Cap Screw, 7/8=9 N.C. x 2", Hex Head
Lock Washer, 5/8"
Lock Washer, 7/8"

Main Frame Side Channel, L.H. (Part of Rigid Crd9~ar .Attachment)
Main Frame Side Channel, RZH. (Part of Rigid CrosSbar- Attachment)

1
4
4
4
4
1
4
4
4
4
1
1

HOOD AND SIDE SHEETS

272 392 Rll
82 195 R2
88 648 Rl

Hood Sheet
"International" Name Plate
Name Plate Fastner

1
2
6

SEAT AND FENDERS

252 172 Rll
179 835
103 321
272 236 Rll
179 884
102 637

~ 103 323
179 837
102 635

• 103 321
272 237 Rl
179 881
lQ? 637
103 323
272 238 R91
103 025
103 320
272 239 R91
179 837
103 321

Seat Cushion Side Support
Cap Screw, 3/8-16 N.C. x 5/8" Hex Head
Lock Washer, 3/8"

Seat Support, Front
Cap Screw, 1/2-13 N.C. x 1-3/8" Hex Head
Hex Nut, 1/2-13 N.C.
Lock Washer, 1/2"
Cap Screw, 3/8-16 N.C. x 3/4" Hex Head
Hex Nut, 3/8-16 IoC&
Lock Washer, 3/8"

Seat Support - Rear
Cap Screw, 1/2-13 N.C. x 3/4" Hex Head
Hex Nut, 1/2-13 N.C.
Lock Washer, 1/2"

Seat Frame with Slide Rail, 272 399 a~l (Milsco No. E-2554)
Hex Nut, 5/16-24 N.F.
Lock Washer, 5/16"

Seat Cushion Side
Cap Screw, 3/8-16 N.C. x 3/4" Hex Head
Lock Washer, 3/8"

2
8
8
1
2
2
2
4
4
4
1
2
2
2
1
4
4
2
8
8
v
U



SERVICE NEWS LETTER - 13 -
CHASSIS

IH-.··Part I
Number . Description

SEAT AND FENDERS ~ continued

272 325 au
179838
119 840
102 635
103 321
272 326 Rll
17'9 838
179 840
102 635
103 321
272 327 Rll
179 840
179 839
102 635
103·321
103 341
272 328 RI
179,838
103 321
103 ;341
·272 '329-Rl
179 838
103 321
103 341 '..
272 330 Rl
179 8-38 ,
103 321
103 341
272 387 Rl1
179 883
179"885
102.:,.-637
103 343
103 ·~23
272 3~ Rl1
179 8633
179 885
102 637
103 343.
103 323
~272389 R1
179 ae6
102 637
103 323
272 390 Rl
179 885
102 637
103 323

Seat Side Sheet, L.R.
Cap Screw, 3/8=16 N.C. x 7/8" Rex Head
Cap Screw, 3/8=16 N.C. x 1~1/8" Rex Read
Rex Nut, 3/8=16 N.C~
Lock Washer, 3/811

Seat Side Sheet, RoR.
Cap Screw, 3/8=16 N.C. x 7/8'1Hex Read

. Cap Screw, 3/8-16 N.C. x 1-1/8" Hex Head
, Hex Nut, 3/8=16 N.C.

Lock Washer, 3/8"
Platform Support

Cap Screy, 3/8=16 N.C. x 1~1/8" Rex Head
, Cap Screw, 3/8=16 N.C. x 1"3 Hex Head
. Hex 'Nut, 3/8=16 N.C.

Lock Waaher, 3/8"
Washer, 13/32 I.D~ x 13/1611 O.D. x 16 Ga,.

Platform, L.R.
Cap Screw, 3/8-16 N.C. x 7/8" Rex Read
Lock Washer, 3/8"
Washer, 13/32 I.D. x 13/16" O.D. x 19 Ga.

Platform; R.H.
Cap Screw, 3/8=16 N.C. x 7/8ft Hex Read
Lock Washer, 3/8"
Washer, 13/32 I.D. x 13/16ft O.D. x 16 Gao

Platform, center
Cap Screw, 3/8-16 N.C. x 7/8" Hex Head
Lock Washer, 3/8"
Washer, 13/32 LD. x 13/1611 O.D. x 16 Ga~

Fender, L.R., .'
Cap Screw, 1/2-13 N.C. x 1-1/4" Hex Head
C~p Screw, 1/2~13 N.C. x 1-1/2" H~x Head
Rex Nut, 1/2-13 N.-C.
Flat Washer, 17/32 LD. x 1=1/16" O.D. x 13 Ga.
Lock Washer, 1/2" "-

Fender, R.R.
Cap Screw, 1/2-13 ~.C. x 10.1/4"Rex Read
Cap Screw, 1/2-13 N.C. x 1=1/2" Rex Read
Rex Nut, 1/2-13 N.C.
Flat Washer, 17/32 LD. x 1,,:,1/16'1O.D. x 13 Ga.
Lock Washer, 1/2f1

Fender Cross Bra.ce,Front '
Cap Screw, 1/2-13 N.C. x 1=5/8" Rex Head
Hex Nut, 1/2=13 N.Co
Lock Washer, 1/2f1

Fender Cross Brace, Rear
Cap ScrewJ 1/2..13 N.C. x 1001/2" Rex Hea.d
Rex Nut, 1/2-13 N.C.
Lock Washer, 1/2i~

1
6
3
6
9
1
6,,
3
6
9
2
:2
....
'"4
4
2
1
2,..
&,_

?Ib.
1
2
2
2
1
2
2
2
,I
4
3
3
6
7
1
4
3
'3
6
'1
1
4
4
}j,
1
4
4
4



SERVICE NEWS LETTER = 14 ~

IH Part
Number

CHASSIS

Description

SEAT AND FENDERS - conti.nued

272 397 R91
179 816
103 340
103 320
272 398 R91
272 399 R,91

Seat Cushion Back
Cap Screw, 5/16=18 N.C. x 3/4" Hex Head
Flat Washer, 11/32 !OD. x 11/16" O.D. x 16 Ga 0

Lock Washer, 5/16"
Seat Cushion Bottom
Slide Rail, Complete (Milsco No. Eoo2789)

(Composed of =

1 Seat Adjuster = R.H. (Mi1sco No. E=2845)
1 Seat Adjuster = L.H. (Mi1aco No, E-2846)
1 SUde Rail Connecting Rod (Mi1aco No.

E=2847)
2 Seat Adjuster Spring (Mi1aco No. E-2860)

273 100 R1
273 102 R1

273 102 R1
273 103 R1)

1
2
2
2
1
1

HYDRAULIC SYSTEM

HYDRAULIC CONTROLS

Reservoir to Pump Suction Line Hose Clamp
Hydraulic Booster to Reservoir Return Hose Clamp (Wittek No.
Booster to Reservoir Return Line Hose
Hydraulic Booster Piston Support "VEE" Packing
Pump to Booster Pressure Line Nipple
Pump to Booster Pressure Line Coupling
Pump to Right Side of Booster Pressure Li.neAdapter
Pump to Left Side of Booster Pressure Line Adapter
Hydraulic Booster Housing, with Plug, 444 687

Cap Screw, 3/8=16 N.C. X 7/8" Bex head
Lock Washer, 3/8"

Hydraulic Booster Pin
Hydraulic Booster Piston Ring
Hydraulic Booster Piston Support
Hydraulic Booster Piston Support "VEE" Packing Back-Up Washer
Hydraulic Booster Piston Rod Scraper Support
Hydraulic Booster Piston Rod Scraper
Hydraulic Booster Piston Rod Scraper Lock

Cap Screw, 1/4=20 N.C. x 7/8" Hex Head
Lock Washer, 1/411

Hydraulic Booster Piston Link
Hydraulic Booster Metering Valve
Hydraulic Booster Metering Valve Spring = Inner
Hydraulic Booster Metering Valve Spring 00 Outer

U
2

GM-16) 2
1
2
2
2
1
1
1
4
4
2
4
2
2
2
2
2
6
6
4
2
2 V2

U

39 ~21 H
39 121 H
72 281 R1

102 193 R91
140 537
187 397
258 859 R1
258 859 R1
272 256 R11
179 838
103 321
272 258 R1
272 259 R1
272 260 R1
272 262 R1
272 263 Rl
272 264 R1
272 265 R1
179 796
103 319
272 267 R1
272 269 R1
272 270 R1
272 271 R1



..

IH Part
NumbeT

I No.
Req'd

SERVICENEWSLETTER ~ 15. -

HYDRAULICSYSTEM

Description

HYDRAULICCONTROLS-- continued

272 272 In
179 840
103 321
272 287 R91
272 287 ff91
§~2 gs..,!" Rl!6~~,4
ib~ 3~--
272 290 Rl
272 g93 R1
272 '353 R91
179 882
103 323
272 35.7 Rl
272.358 Rl1
179 ~38 .
103 321
272 :559 R11
179 838
103 321'
272 360 R11
272·361 Rl1
179 ~38
103 321 ,
272 543 Rl
272 545 HI
272 '5'6 H~l
273 047iREl9,l1

179 880
103 323
a90 028 Rl
290 028 R1

. 350 429 HI

.,. 350 429 HI

362 219 Rl

Hydraulic Booster Cylinder Head.-.
Cap Screw, 3/8-16 N:CL' x 1-1/8" Hex Head
Lock Washer, 3/8"

Pumpto Left Side of Eooster Pressure Line Hose
Pumpto Right Side of Booster Pressure.~iJl~ Hose
Hydraulic Pressure Li~e Clamp .: .~~.~-Mat§w~/~l~~t,J"~'.'§: ~ 19=~/4'!, H§K He~d

B8ck wa~tl~f; j~AN,;,0,
Hydraulic Pres'sufe tine ClampPaa
Hydraulic Boos te r to Reservoir Return Line Flange Sea.ling Ring
Rydra'l:llic Bocstre r Housing' Support

Cap Screw, 1/2-13 N.C. x 1-1/8" Hex Head
Lock.Washer, 1/2" .

Hydraulic Booster to Reservoir Return Line Hose
Rese.rvoir to Ftunp Suction Line

'Cap Screw, 3/8-16 N.C•. x, 7/8't1 Hex Head
Lock Washer, 3/8"

Pumpto Left Side of Booster Pressure Line
Cap Screw, 3/8-16 N.C.• x 7/8'" Hex Head
.LockWasher, 3/8"

Pumpt,o Right Side of' Bo'oster Pressure Ltne
Hydr'aulic Booster to Reservoir Ret,un Line

Cap Screw, 3/8-16 N,.C. x 7/'6" Rex Read
Loek Washer, 3/8"

Hydraulic Booster Piston.Rad.Trunnion
High Pressure Dump;..OffValve
High Pressure Dump-,OffValve Scraper
Reserv0ir Tank, with 1 Plug, 255 971 ai, ili, Scre,en, 255 970 Rll and

:2 Plugs, 103 866
Cap Screw" 1/2-13 N.C. x 7/&" Hex Head
Lock Washer, 1/2"

Hydraulic Boo'ster Cylinder Head BeaLfng:Ring
Hydraulic Booster Piston Support Sealin~ Ring
Reservoir to PumpSuction Line Manifo1d'Flange Sealing Ring
Pumpto Left Side of Booster Pressure Line Manifold Flange Sealing
Ring

High Pre.ssure Dump-Of.+Valve Sealing Ring

".

2
6
6
1
1
1
1

f
1
1
6
6
1
1
4
4
1
2
2
1
1
2
2
2
2
2

1
4
4
2
2
2

1
2



•

SERVICE NEWS LETTER - 16 -

ATTACHMENTS

ATTACHMENTS (SPECIAL),
Track Shoe Attachments (See NOTE)
Power Take-Off Attachments (See NOTE)
Front Power Take-Off Coupling Attachment,,:(See NOTE)
Radiator Shutter Attachment (See NOTE)
Low Boiling Point and Heat Indicator Attachment (S"eeNOTE)
Front Idler Shield Attacbment (See NOTE)
Cut-Away Sprocket Attachment (See NOf.)
Exhaust Extension Attachment (See NOTE)
Exhaust Muffler Attachment (See NOTE)
Spark Arrester Attachment-(See NOTE)
Pre-Cleaner (Collector Type) Attacbment (See NOTE)
Front Bumper Attachmerit.,(Se.,..NOTE)
Radiator Guard Attachment tSee NOTE)
Radiator Guard & Front Bumper Attachment (See N~)
Crankca8~ Guard Attachment (See NOTE)
Front Pull Hook AttacEnient {See NOTE)
Forest Shield Attachment (See NOTE)
Head Lamp Brush Guard Attachment (See NOTE)
Blower Fan Attachment (See NOTE)
Service Meter Attachment (See NOTE)
Bi-Metallic Steering Clutch Friction Disc Attachment (See NOTE)
Bi-Metallic Engine Clutch Driven Member Attachment' (See NOTE) V
Increased Third & Sixth Speed Transmission Attachment (See NOTE)
Extended Direct Drive P.T.O. with Disconnecting CIutch Attachment (See NOTE)
Tools (See NOT1i!') ,--
Hori1pntalReading Service-Meter Bracket Attachment (See NOTE)
Sprocket Drive Housing Shield Attachment (See NOTEj
Fuel Strainer Attachment (See NOTE)
Extended Track Frame Attachment (See NOTE *)
Heavy Hood Side Door Attachment (See NOTE ~)

NOTE - Detail Parts are listed in Standa~d Parts Section or
Attachment Section of Parts Catalog Tc-42C.

NOTE * - Detail Parts are listed in Equipment Combination
Section of this News Letter 1 011 470 Rl.



= 17 =SERVICE N'EWS LETTER

ATTACHMENTS

IH Part
Number

I· No.
Req'dDescription

ELECTRIC HOUR METER "(HobbsCorporation)(SPECIAL)

264 091 R93. Electric Hour Meter Attachment (12=Volt) (For Tractors Equipped with
Magneto Ignition and Electric Starting or Electric Starting and
Lighting Attachments) (See NOTE) 1
Same as Electric Hour Meter Attachment 264 69lR92 listed in
TD-14A Parts Catalog - Except ~

The following item is ADDED to Electric Hour Meter Attachment
264 691 R92 .

1 Pressure Switch to Ground Cable 272 525 R9l
The following items are DEDUCTED from Electric Hour Meter
Attachment 264 691 R92

1 Pressure Switch to Ground Cable 266 770 R91
2 Hour Meter Cable Harness Clip 263 717 R9l
1 Lockwasher, 1/2" 115 551

NOTE = Field Application - 0rder through regular Service Parts Channels
NOTE ~ Factory Appiication - Order on Machine Order Form

n TRACK ROLLER SHIELD ATTACHMENT (5 ROLLER TRACK FRAME) (SPECIAL)

x268 245 R9l

268 246 Rll
271 607
103 326
268 247 Rll
271 607
103 326
268 248 Rll
271 607 :
103 326
268 249 Rll
271 607
103 326
268 250 Rl
281 463 Rl
218 197
103 ~6

"n

Track Roller Shield Attachment (See NOTE)
(Consists of the following parts -

Track Roller Shield, Inner, LoH.
Cap Screw, 3/4-10 N.C~ x 1=1/2" Hex Head
Lock Washer, 3/4"

Track Roller Shield, Inner, R.H·~
Cap Screw, 3/4-10 N.C. x 1=1/2" Hex Head
Lock Washer, 3/4"·

Track Roller Shield, Outer, L.H.
Cap Screw, 3/4=10 N.C. x 1-1/2" Hex Head
Lock Washer, 3/4"

Track Roller Shield, Outer, R.H.
Cap Screw, 3/4-10 N.C. x 1-1/2" Hex Head
Lock Washer, 3/4"

Track Roller Shield Spacer
Track Roller Shield Spacer Bolt

Hex Nut, 3/4-16 N.F.
Lock Washer, 3/4"

x - As Required

NOTE - Factory Application = Order on Machine Order Form
NOTE = Field Application = Order through Regular Service Parts

Channels

1
8
8
1
8
8
1
11
11
1
11
11
8
8
8
8



+

= 18 =SERVICE NEWS LETTER

ATTACHMENTS

IH partr
Number Description

TRACK ROLLER SHIELD ATTACHMENT (6-ROLLER TRACK FRAME) (SPECIAL:)

268 251 R9l Track Roller Shield Attachment (See NOTE) 1
(Consists of the following parts

268 250 Rl Track Roller Shield Spacer" 8

268 252 Rll Track Roller Shield, Inner, L.H. 1

271 607 Cap Screw, 3/4-10 N.C. x IG1/2", Hex Head 9
103 326 Lock Washer, 3/4" " 9
268 253 Rll Track Roller Shield, Inner, L.H~ 1

271 607 Cap Screw, 3/4=10 N.C. x 1"1/2" Hex Head 9
103 326 Lock Washer, 3/4" . 9
268 254 Rll Track Roller Shield, Outer, L.H. 1

271 607 Cap Screw, 3/4-10 N.C. x 1-1/2" Hex Head 12

103 326 Lock Washer, 3/4" " 12

268 255 Rll Track Roller Shield, Outer, R.H. 1

271 607 Cap Screw, 3/4=10 N.C. x 1..1/2" Hex Head 12

103 326 Lock Washer, 3/4" 12
281 463 Rl Track Roller Shield Spacer Bolt 8

NOTE ..Fac~ory Application ..Order on Machine Order Form
NOTE - Field Application ..Order through Regular Service Parts

___________~ C-h-a-n-n-e-l-s------------------------------------------------------~--~\.I

RIGID CROSSBAR ATTACHMENT (SPECIAL)

268 920 R91

8 962 D
271 549
121 326
8 96~ D

271 613
103 326
59 541 D
59 542 D
59 543 D
59 544 D
59 545 DX
59 546 DX

267 068 Rll
267 073 Rl
271 635
271 639
103 326

Rigid Crossbar Attachment (For use on Machines Equipped with
Extended Track Frame) (See NOTE')

(Consists of the following parts ..
Rigid Track Frame Drawbar Pivot Bracket

Cap Screw, 1=8 x 2=1/2" Hex Head
Lock Washer, l~

Rigid Track Frame Crossbar Clamp Support
Cap Screw, 3/4-10 N.C. x 2=1/2" Hex Head
Lock\!Washer,3/4" "

Rigid Track Frame Crossbar Dowel
Rigid Track Frame Crossbar '0lamp Shim ..Extra Heavy
Rigid Track Frame Crossbar Clamp Shim ..Heavy
Rigid Track Frame Crossbar Clamp Shim ..Medium
Track Spring Guard, L.H.
Track Spring Guard, R.H.
Rigid Track Frame Crossbar
Rigid Track Frame Crossbar Clamp

Cap Screw, 3/4=16 N.F. "x 2-1/4" Hex Head
Cap Screw, 3/4-16 N.F. x 3-1/4" Hex Head
Lock Washer, 3/4"

NOTE*- Factory Application ..Order on Machine Order Form

1

1
4
4
1
5
5
1
2
2
4
1
1
1
1
5
5 V10

V



..

SERVICE NEWS LETTER

ATTACHMENTS

IH Part
Number Description

INo .
Re~'d

RIGID CROSSBAR ATTACHMENTS - continued

'269 920 R91 1

267 07B Rl
267 076 Rl
267 077 Rl
267 078 R94
267 079 R94
268 222 Rll
268 223 Rll
272 074.Rl
271 702 _,
121 326
272 527 Rl
272 528 Rl

Rigid Crossbar Attachment (For'Use on'__-MachinesEquipped with
Extended.Track Framer (See :-NOTE*) - continued

(corisistsof the'following parts = eonttnued
Rigid Track Frame crossbar Spacer Bleck Shim s HeavY
Rigid Track Frame Crossbar spacer Block Shim iD Medium
Rigid Track Frame Crosspar S:pacerBlock Shim = LigIlt
Main Frame Side Channel, L.H.
Main Frame SctdeChannel; :R:It
Track Idler support-,Front';,L.R.
Track IdI~r Support','Front" :R:IL'
Rigid Track Frame--Grossbar-Space.rBlock

Cap Screw, 1=8 x 3t1 Hex Head,
Lock Washer, I"

Track Idler Support Front Bolt = Long
Track Idler Support Front Bolt - Long

2
2
4
1
1
1
1
2
4
4
2
4

NOTE * = Factory Appl~cation = Order,on Machine Order Form

HIGH TEMPERATURE RANGE THERMOSTAT A'l'l'ACH!4ENT(SPECIAL)

269 133 R92

x

High'Temperature'Range ThennostatAttacbinent (18eO ~ 200°) Consists
of, Thermostat; 262"883 R93·(Dole Valve-No...,CJ-7538) and Gasket
262 882 R91 (1)oleValve No. BJ-4086) (See NOTE)

x - As Required ee

NOTE ..Factory ApplIcatIon =-'OrCier'onMachine Order Form
NOTE = Field Application - Order thrQugh Regular Service Parts

Channels

269 '630R91

269 632 R9l
269 523 Rl
269 524 RI
269 525BRl
269 633"R91

269 634 R9l
269635'R91
269 636 R91

CHEVRON PRESSURE PRIMER DIESEL STARTING ATTACEMENT (SPECIAL)

Chevron Pressure Primer Diesel Starting Attachment'(See NOTE*) 1
(Consists of the following parts =

Discparge Call 1.
Bulb Neck Washer 1
Bulb Neck Screw 1
Piercing Pin _. 1
Discharge Body, Consists of one Scre,W,269 524 RI, One Pin, 269 525 R<l,

and One Washer, 269 523 Rl 1
Discharge Screen I
Discharge Nozzle I
Pressure Primer Bulb (Not Part of 269 630 R91) x

XI = As Eequired
NOTE * Field Application = Order through Regular Service Parts

Cb.annels



= 20 -SERVICE NEWS LETTER

ATTACHMENTS

IH Part [
Number _ Description

IGNITION LOCK SWITCH ATTACHMENT (SPECIAL)

270 876 R91

263 524 R9l

263 692 Rl

Ignition Lock Switch Attac:hinent(See NOTE)
(Consists of the following parts

Ignition Lock Switch (Delco-Remy No. 1116492)
(Composed of ~ Delco-Remy No.

1 Mounting Nut with Cover,\HifsePPin and
Spring t. '

1 Nut
1 Switch Body with LOCK and Key
3 Term.inalScrew
3 Lock Clip (Terminal)

Ignition Switch Cover

1923400
1923405
1849889
1864099
1855978)

x - As Required

NOTE = Factory Application .:Order on Machine Order Form
NOTE - Field Application - Order through Regular Service Parts

Channels

x

1

1

__________ +/~ urn__G_E_D_~ ._FR__O_NT__ID__LER A_TT_A_~NT (S_P_E_C_IA_L_) ~---\.I
272 145 R91

272 137 Rl
61 153 D

271 615
103 326

Large Diameter Front Ilder Attachment (See 'IOTE)
(Consists of the followlng parts '7'

Front Idler
Front Idler Guide 'Spacer

Cap Screw, 3/4=10 N.C. x 3" Hex Head
Lock 'Washer,3/4"

NOTE - Factory Application = Order on Machine Order Form
NOTE - Field Application - Order through Regular Service Parts

Channels

1

2
4
8
8

BELT PULLEY A'rTJI~C.m (SPECIAL)

272 41.2R9l Belt PUlley ~ttachment (Tractors Equipped with Power Take-Off
Attachment,ry0990eD) (See NOTE)' 1
Same as Belt Pulley Attachment 50 910 D listed in TD=l4A Parts
Catalog - Except -

The following items are DEDUCTED from Belt Pulley Attachment, 50 910 D
1 Belt Pulley Shifter Lever 8 738 D
1 Belt Pulley Shifter Hand Lever 8 741 DXA
1 Belt Pulley Shifter Hand Le~er Bracket 57 112 DX
1 Belt Pulley Shifter Hand Lever Handle 41 597 DA
1 Belt Pulley Shifter Lever Rod Adjusting Block 61 615 D
1 Belt pulley Shifter Lever Rod 61 754 D
2 Hex Nut, 1/2-20 NoF. 103 O~
a Cotter Pin, ]"/8 x 314~, 103 38lf
1 ootter Pin, 3/16 l<l.'Hl/4" 1:03 4e~
1 Power Take=Off Hand Lever Pin Q03 557

v
V



SERVICE NEWS LETTER - 21 -

ATTACHMENTS

IH Part
Number

~NO.
eq'dDescription

BELT PULLEY - continued

272 412 R91 . Belt Pulley Attachment (Tractors Equipped with Power Take-Off
Attachment 50 90e D) (See NOTE) - clntinued
Same as Belt Pulley Attachment 50 910 D listed in TD-14A Parts
Catalog - Except - continued

The following items are ADDED to Belt Pulley Attachment, 50 910 D -
1 Belt Pulley Shifter Hand Lever Pivot Pin 16 811 Rl
4 Hex Nut, 3/8-24 N.F. 103 026
2 Lock Washer, 3/811 103 321
1 Lock Washer, 3/8" 103 3~1
1 Cotter Pin, 1/8 x 7/8" 108 630
1 Cap Screw, 3/8-16 N.C. X 1-1/2" Hex Head 179 843
1 Belt Pulley Shifter Hand Lever Ball 264 097 Rl
1 Belt Pulley Shifter Hand Lever Bracket 272 141 Rl
1 Belt Pulley Shifter Lever 272l4ZRl
1 Belt Pulley Shifter Hand Lever 272 144 Rll
1 Belt Pulley Shifter Lever Rod 272 413 Rl
2 Belt Pulley Shifter Rod Ball Joint 442 708

NOTE - Field Application - Order through Regular Service Parts
Channels

NOTE - Factory Application - Order on Machine Order Form

AIR PIPE EXTENSION ATTACHMENT (SPECIAL)

273 039 R91

48 155 D
179 827
13 001 Rl

103 300
58 45'7D

Air Pipe Extension Attachment (See NOTE)
Consists of the following parts -

Air Pipe Extension Clamp
Cap Screw, 5/16-18 N.C. x 2-1/411 Hex Head
Hex Nut, 5/l6~18 N.C.
Lock Washer, 5/16"

Air Pipe Extension

NOTE - Factory Application - Order on Machine Order Form
NOTE - Field Application - Order through Regular Service.Parts

Channels

1

1
1
1
1
1

PRE-CLEANER (COLLECTOR TYPE) ATTACHMENT (SPECIAL)

Ito
273 034 R91

54 082 D
59 323 D
59 420 D
66 776 D

Pre-Cleaner tCollector Type) Attachment tSee NOTE)
(Consists of the follow~~g parts - ,

Dust Jar (Donaldson No. P-2776)
Pre-Cleaner (CollectorType) (Donaldson No. X-1594A)
Body Assembly (Donaldson No. X-1594)
Gasket (Donaldson No. p-3995)
NOTE - Factory Application ~ Order on Machine Order Form
NOTE - Field Application - Order through Regular Service Parts

Channels.

1

1
1
1
1

-



-22-
SERVICE NEWS LETTER

IH Part
Number

ATTACHMENTS

Description

.. '

U
f No. Reg'd
,A B

HYDRAULIC HOSE EX~NSION ATTACHMENT
Key to Letters in Caption

A = 357 959 R9l 5 Foot Hydraulic Hose Extension Attachment
(For Machines equipped with Hydraulic Remote
Control Attachment) (See Note) 1

B - 357 960 R9l 8 Foot Hydraulic Hose Extension Attachment
(For Machines equipped with Hydraulic Remote
Control Attachment)(See Note) 1

141 504
353 217 R9l

353 218 R:91

357 961 R9l

357 962 R9l

357 963 R92

359 629 R9l

359 630 R9l

361 755 R9l

361 756 R9l

361 962 R9l

361 963 R9l

Steel Pipe Nipple, 1/2 x 1=1/2"
Hydraulic Self Sealing Coupling, Half (Front)Aeroquip No. 5200-S1.8)

(Composed of:
1 Self Sealing Coupling, Tubular Valve, seal.Ring
1 Self Sealing Coupling, Half Bo~y (Front)
1 Self Sealing Coupling, Tubular Valve
1 Self Sealing Coupling, Sleeve Insert
1 Self Sealing Coupling, Washer
1 Self Sealing Coupling, Tubular Valve Spring

Hydraulic Self Sealing Coupling, Half (Rear) Aeroquip
No. 5200=S2=8)

(Composed of~

352 221 Rl
357 131 Rl
357 132 Rl
357 133 Rl
357 134 Rl
357 135 Rl)

,j _ ~;.J.._

1 Self Sealing Coupling, Poppet Valve 357 127 R91
1 Self Sealing Coupling Poppet Valve Spring 357 128 Rl
1 Self Sealing Coupling, Adapter 357 129 Rl
1 Self Sealing Coupling, Half Body (Front) 357 130 Rl)

Hydraulic Cylinder Hose (1/2 IoD. x 60-1/4" tong)
.(Optional with 361 962 R9l, 361 756 R9l and 359 629 R:91)

Hydraulic Cylinder Hose (1/2 LD. x 96=1/4" Long)
(Optional with 359 630 R91, 361 755 R9l and 361 963 R9l)

Hydraulic Self Sealing Coupling (Aeroquip No. 5203=8)
Consists of,One Coupling, 353 217 R9l (Aeroquip No. 52bo-Sl-8)
One Coupling, 353 218 R9l (Aeroquip No. 5200-S2-8) and One
Nut, 357 965 R2 (Aeroquip No. 5200-25-8)

Hydraulic Cylinder Hose (1/2 LD. x 60=1/4" Long) (Optional
with 361 756 R9l, 361 962 R9l and 3~1961:R9l)

Hydraulic Cylinder Hose (1/2 I.D. x 96-1/4" Long) (Optional
with 356 962 R9l, 361 755 R9l and 361 963 R9l)

Hydraulic Cylinder Hose (1/2 LDo x 96-1/4" Long) (Optional
with 361 963 R91, 359 630 R9l and 357 962 R9l)

Hydraulic Cylinder Hose (1/2 LDo x 60_1/4" Long) (Optional
with 359 629 R9l, 361 962 R9l and 357 961 R9l)

Hydraulic Cylinder Hose (1/2 LDo x 60-1/4" Long) (Optional
with 357 961 R9l, 361 756 R9l and 359 629-R9l)

Hydraulic Cylinder Hose (1/2 IoDo x 96-1/4" Long) (Optional
with 361 755 R9l, 359 630 R91 and 357 962 R9l)

NOTE: - Field Application - Order Through Regular
Service Parts Channels

2
1

1

2

1

2

4 4

2

2

2

2

2 V
2U



=23-

SERVICE NEWS LETTER

•
ATTACHMENTS

<\\
;~.

:~

LR. Part
Number Description

EXTENDED TRACK FRAME (SPECIAL)

259 583 R93

268 197 R92
268 198 R92
61 191 DC

267 193 R91

261 066 R93
261 068 R94

• 261 008 Rl
260 997 R2
179 906
103 324
263 996 R91

Extended Track Frame Attachment (See Note)
(Consists of the following parts:

Track Frame, L.R.
Track Frame, R.R.
Front Idler Adjuster
Track Ro~ler Oil Seal Leather Washer Service Package,

Consists of, Two Leather Sealing Washers
Track Roller Oil Seal with Sealing Ring, 261 008 Rl
Track Roller and Shaft (Single Flange)

(Composed of:
1 Track Roller (Single Flange)
2 Track Roller Shaft, Consists of Two Track

Roller Bushing, 263 776 R2, One Track Roller
Shaft Standpipe, 261 007 Rl and One Track
Roller Shaft Lubricating Plug, 268 443 Rl

2 Track Roller Sealing Ring
6 Track Roller Bushing Retainer Cap Screw
2 Track Roller Bushing Retainer

12 Cap Screw, 7/16-14 N.C• x 1-1/4''',Rex Head
Track Roller Oil Seal Sealing Ring
Track Roller Shaft.Bracket

Cap Screw, 9/16-l2 N.C. x 1-1/2" Rex Head
Spring Lock Washer., 9/16"

Track Assembly
(Composed of':
38 Track Link, L.R.
38 Track Link, R.R.
1 Track Master Link, L.R.
1 Track Master Link, R.R.

38 Track Link Bushing
1 Track Master Link Bushing

38 Track Link Pin
1 Track Master Link Pin
1 Track Master Link Pin Lockwire

x = As Required

NOTE = Factory Application - Order on
Machine Order Form.

270 524 Rl1

263 777 R92
270 526 Rl
261 647 R1
270 527 R1
179 860)

263 955 R1
263 956 Rl
263 957 Rl
263 958 Rl
263 959 R2
49 759 DA

263 960 R1
263 961 R1
263 945 R1)

1

1
1
2

x
x ~;
2

4
4
8
8
2



r
, SERVICE NEWS LETTER

EQUIPMENT COMBINATIONS

--I~R~p~a-r~t--~---------------------------------------------------------------r]--'N~O~.--~~
Number Description Req'd

OSCILLATING TRACK DOZER (Extended) (Special)

TD-14A-200-2 Oscillating Extended Track Dozer Equipment Combination TD-14A,
74-inch Gauge Crawler Tractor 1

50 890 D
256 017 R92
257 729 R92
272 523 R9l

20-inch is the Maximum allowable track shoe width permitted on this
Combination

Cra~kcase Guard Attachment (See NOTE No.1)
Exhaust Muffler Attachment (See NOTE No.1)
l6-inch Clipped Corner Track Shoe Attachment (See NOTE No.1)
Extended Track Frame Attachment

(Consists of -
1 T~ack Frame Assembly, L.R. with Trunnion

Mounting Plate
1 Track Frame Assembly, R.H. with Trunnion

Mounting Plate
2 Front Idler Adjuster
x Track Roller Oil Seal Leather Washer Service

Package, Consists of two Leather Washers
2 Track Roller and Shaft Assembly (Single Flange)

(See NOTE No . .1.)
4 Track Roller Oil Seal Sealing Ring
4 Track Roller Shaft Bracket
8 Cap Screw, 9/16-12 N.C. x 1-1/2" Rex Read
8 Lock Washer, 9/16"
2 Track Assembly (See NOTE No.2)

x ~ As Required

272 521 R9l

272'522 R9l
61 191 DC

267 193 R91

261 068 R94
261 008 Rl
260 997 R2
179 906
103 324
263 966 R9l)

NOTE No. 1 - Detail Parts are listed in Standard Parts Section
or Attachment Section of Parts Catalog Tc~42C

NOTE No.2 = Detail Parts are listed in Attachment Section of
this News Letter 1 011 470 Rl

1
1
1
1



SERVICE NEWS LETTER ~ 25 =

EQUIPMENTCOMBINATIONS

Description

OSCILLATINGTRACKDOZER(Extended) (Special)" = continued

TD=14A=200=2 Oscillating Extended Tra.ck Dozer Equipment Combina.tion TD=14AJ

74=Inch Gauge Crawler Tractor = continued

261 157 R91
262 867 R91
264 691 R3
264 844 R91
269 260 R92

20=Inch is the Maximumallowable Track Shoe Wi(lth permitted on this
Combination

Suction Fan (6 B1abde)
Front Power 'rake=Of"fCoupling Attachment (See NOTE
Electric' Hourmet.e'r Atta,c:hment (See; NOTENo0 2)
Sprocket Drive Rousl.ng Shield Attachment (See NOTE
Engine Frame Stiffner Attachment

(CompOl'~edof =
1 Track Frame Guide Roller Shaft
1 Equali~er Spring crossbar Weal:'Pad.
1 Equallg;er Spring Frame Pad
4- Equali:;;er Spring Frame Pad.Upper Dowel Bolt
1 Engine S:UieSheet, LoHo
1 Engine Sicle Sheet, Rollo
4 Engi.ne Frame StUfner ~owel Pin
1 Equali~er Spring Pad Lower Drawbar Pivot

Br'aeke't and Frame Stiffner Support
2 Engine Fram~ Stiffner Dowel Pin
1 Equ~1i:1;e:rSpring Saddle .
1 EqualH;er Spring) Complet,e

((Composed.of =

1 C!l1lnterBolt with Nut, 103 028
1 Leaf, Noo 1
1 Leaf.9 no, 2
1 Leaf, No0 3

:1 Equa.li~er Spring] Crossbar
8 Equa.1i~er Spring Saddle Bolt Nut
1 Radiator Lower Tank Guard,
4 ·Equalizer Spring Sadd.Le ~UU" Bolt
1 Engine Fra.meStiffner, LoHo
1 Engine Frame Stiffner, RoHo
1 Track Frame Gui.deRoller Bracket, LoRo
1 Track Frame Guide Roller Bracket, RoHo
1 Fender, r..n.
1 FenderJ Rollo
12 Hex Nut] 1/2=13 N.C.
12 Lock Washer~ 1/2"
8 Lock Washer, 3/8"
4 Lock Wa!3herJ 9/1611

12 Flat Wa.sher, 17/32 loDo x 1=1/16 OoD.

Noo 1)

No.1)

49 767 D
49 716 D
49 777 D
49 778 D

269 258 Rll
269 259 Rl1
269 274 RI

269 275 R1
269 276 Rl
269 277 Rl
269 278 R91

49 779 DX
269 279 R1
269 280 R1
269 281 R91)
269 282 R$l
269 284 Rl
269 285 R91
271 432 HI
271 687 R92
271 688 R92
271 697 Rll
271 698 Rll
273 028 Rl:t
273 029 au
102 637
103 323
103 321
103 324

x 13 Ga.o103 334
NOTENoo 1 Detail Parts are listed in Standaiftd Parts Section or

Attachment Section of Parts Catalog TC=42C
NOTENoo 2 = Detail Parts are listed in Attactunent Section of this

NewsLetter lOll 470 Rl

1

1
1
1
1
1



SERVICE NEWS LETTER

EQUIPMENT COMBINATIONS

UNo.
fReqfd .

IH Part
Number Description

OSCILLATING TRACK DOZER (Extended) (Special) ~ continued

TD.,,14A=200=2 Oscillating Extended Track Dozer Equipment Combination ~~14A,
74=Inah Gauge Crawler TraQtor co continued

358 Ill. R91
358 569 R91

40 152 D
57 614 DA
61 904 D

255 835 R9l
'255 836 R..91
255 837 R91
256 016 R92
256 253 R91
256 351 R91
256 646 R91
257 730 R92
257 731 R92
258 537 R92
258 560 R93
259 707 R91
262 738 R91
263 290 R92

Exhaust Exten~ion Attachment (see Note No.1) x
Cut=AwllyySprocketAttachment (see Note No.1) x
Bi=Metallic Steering Clutch Friction Disc Attachment (se~ Note No. ~) X
16=Inch Square Corner Track Shoe Attachment (See Note No.1) x
lS=IntllhSquare ~orner Track Shoe Attachment (See wc;>te No.1) x
20=J:nchSquare Corner Track shoe -Attachment.(See Wot. No.1) x
Spark Arrester Attachment (See Note No. '1) x
Radiator Shutter Attacbment (See Note No.1) x
Blower lan Attachment (See Note No.1) x
Low BOiling Point Thermostat and Beat Indicator Attachiiient·(See Note No L "r x
lS=Inch Clipped Corner Track Shoe Attaohment (See Note No~ 1) x
20=Inch Clipped Corner Track Shoe Attachment (See Note No.1) x
Head Lamp Brush Guard Attachment (See Note No.1) . x
Bi=Metallic Engine Clutch Driven Member Attachment (See tfoteNQ. 1) x
Increased (Third and Sixth) Speed Transmission Attachment(See Note No.1) x
Service Meter Attachment (See Note No.1) x
Tools (See Note No. '1) x

x=As required .
NOTENo, 1 <9DeSaU pa;rl~ are- Ifated in Starrd:ard-PaI"tB- Sect±-on or

ittac hmetIt- ,s.-c-t-±i::m 'Of' Parls· ··C'l!rtal-ug "Td:";42C
NOTEt;llo.:2 = DetElilParts are listed in Attachment Section of this

Nevs L,tter 1 011 470 Rl

20~In@h ia the Maximum Allowable Track Shoe Width permitted on this
Comb'tnation

Engine Frame Stiffner Attac~ent ~ continued
(Composed of = continued

2 Rivet» 3/8 x 1=1/2"
8 Lock WaaherJ 5/8"
S Cap Screw; 3/S=16 N.C. x 3/4" Hex Bead
12 Cap Screw~ 1/2=13 N.C. x 1=5/S" Bex Head
16 Lock Washer, 3/4"
16 Lock Washer, 7/8"
1 Cap Screw, 3/S=24 N.F. x 1=7/8t!Hex Head.
8 NutJ 3/4=10 N.C.
8 Cap ScrewJ 5/8=11 N.C. x 1=3/4" Hex Head
4 Cap Screw~ 3/4=~O N.C. x 1=5/S"Hex Head
8 Cap Screw, 3/4=[0 N.C. x 1~3/4" Hex Head
4 Cap Screw, 3/4=10 N.C. x 2", Hex Head

16 ~ap Screw, 7/8=9 N.C. x 3" Hex Head
Junction Block to R.H. Head Lamp Cable
Junction Block to LoB. Head Lamp Cable

104 201
,111 649
1'79S37
179 8S6
lS0 110
lSO ~38
lS1 378
220 OSl
271 560
271 608
271 609
271 611
271 660)

The following Additional Attachments can also be furnished when
ordered.ttY'be used with the above Oscillating Extended:'l'rack
Dozer ..Equipment Combination =

1

1

u
1
1

vo



- 2fJ -SERVICE NEWS LETTER

EQUIPMENT COMBINATIONS

IH Part
Number Description

OSCILLATING TRACK DOZER (Extended) (Special) - continued

TD-14A-200-2 Oscillating Extended Track Dozer Equipment Combination TD-14A,
74-Inch Gange Crawler Tractor - continued

266 337 R91
268 251 R91
269 133 R92
269 654 R91
270 876 R91
273 034 R91

20-Inch is the Maximum allowable Track Shoe Width permitted on this
Combination

The following Additional Attachments can also be furnished when
ordered to be used with the above Oscillating Extended Track
Dozer Equipment Combination - continued

Fuel Strainer Attachment (See Note No.1)
Track Roller Shield Attachment (See Note No.2)
High Temperature Range Thermostat Attachment (180° - 200°) (See
Heavy Hood Sf.de Door Attachment (Detail Parts on Page l3e)
Ignition Lock Switch Attachment (Detail Parts on Page 20)
Pre-Cleaner Attachment (~etail Parts on Page 21)

x - As Required

(

1

x
x

Note NO.2}x
x
x
x

OSCILLATING TRACK DOZER (Not Extended) (Special)

TD~14A-204-2 Oscillating Track Dozer Equipment Combination TD-14A, 74-Inch Gauge
Crawler Tractor 1

50 890 D
256 017 R92
261 157 R~l
262 867 R91
264 691 R9J
264 844 R91
269 260 R92

20-Inch is the Maximum allowable Track Shoe Width permitted on this
Combination

Crankcase Guard Attachment (See NOTE No.1)
Exhaast Muffler Attachment (See NOTE No.1)
Suction Fan (6 Blade)
Front Power Take-Off Coupling Attachment (See NOTE No.1)
Electric Hourmetep Attachment(See NOTE No.2)
Sprocket Drive Hoasing Shield Attachment (See NOTE No.1)
Engine Frame Stiffner Attachment {S';:;2 FJ.L'~; .:o. 2)

(Composed of -
1 Track Frame Guide Roller Shaft 49 767 D
1 Equalizer Spring Crossbar Wear Pad 49 776 D
1 Equalizer Spring Frame Pad 49 777 D
4 Equalizer Spring Frame Pad Upper Dowel Bolt 49 778 D
1 Engine Side Sheet, L.R. 2P9 258 R11
1 Engine Side Sheet, R.H. 269 259 R11

NOTE No. 1 - Detail Parts are listed in Standard Parts Section or
Attachment Section of Parts Catalog Tc-42C

NOTE No.2 - Detail Parts are listed in Attachment Section of this
News Letter 1 011 470 Rl

_L_ ....~

1
1
1
1
1
1
1



Ifr
SERVICE NEWS LETTER

EQUIPMENT COMBINATIONS

..,.

IH· Part
Number

I No.
Req'dDescription

OSCILLATING TRACK DOZER (Not Extended) (Special) - continued

TD-14A-20@-2 Oscillating Track Dozer Equipment Combination TD-14A, 14-Inch Gauge
Crawler Tractor - continued 1

269 260 R92

~, .

,_.~

20-Inch is the Maximum allowable Track Shoe Width permitted on this
.Combination

49 119 DX
269 219 Rl
269 280 Rl
269 281 R~l)
269 282 R21
269 284 Rl
269 285 R91
211 432 Rl
211 681 R92
211 688 R92
211 691 Rl1
211 698 Rll
213 028 Rll
213 029 Rll
102 631
103 323
103 321
103 324

x 1-1/16 O.D. x 13 Ga..l03334
104 201
III 649
119 831
119 886
180 610
180 638
181 318
320 081
211 ~60
211 608
211 609
211 611
211 660)

Engine Frame Stiffner Attachment ...CorrtLnucd,
(Composed of = continued

1 Equalizer Spring Pad Lower Drawbar Pivot
Bracket and Frame Stiffner Support

2 Engine Frame Stiffner Dowel Pin
1 Equalizer Spring Saddle
1 Equalizer Spring, Complete

(Composed of -
1 Center Bolt with Nut, 103 028
1 Leaf, No.1

1.1 Leaf, No. 2
1 Leaf, No.3

1 Equalizer Spring, Crossbar
8 Equalizer Spring Saddle Bolt Nut
1 Radiator Lower Tank Guard
4 Equalizer Spring Saddle "Uil Bolt
1 Engine Frame Stiffner, L.H.
1 Eng~Frame Stiffner, R.H.
1 Track Frame Guide Roller Bracket, ~.H.
1 Track Frame Guide Roller Bracket, R.H.
1 Fender, L.H.
1 Fender, R.H.

12 Hex Nut,1/2-13 N.C.
12 Lock Washer, 1/2"
8 Lock Washer, 3/8"
4 Lock Washer, 9/16"

12 Flat Washer, 1~/32 I.D.
2 Rivet, 3/8 x 1-1/2"
8 Lock Washer, 5/8"
8 Cap Screw, 3/8-16 N.C. x 3/4" Hex Head

12 Cap Screw, 1/2-13 N.C. x 1-5/8" Hex Head
16 Lock Washer, 3/4"
16 Lock Washer, 1/8"
1 C S 3/8 24 N F X 1-1/8" Hex HeadJap crew, - •• -
8 Nut, 3/4-10 N.C.
8 Cap Screw, 5/8-11 N.C. x 1-3/4" Hex Head
4 Cap Screw, 3/4-10 N.C. x 1-5/8" Hex Head
8 Cap Screw, 3/4-10 N.C. x 1-3/4" Hex Head
4 Cap Screw, 3/4-10 N.C. x 2" Hex Head

16 Cap Screw, 1/8-9 N.C. x 3" Hex Head

269 215 Rl
269 216 Rl
269 211 Rl
269 218 R91

~.:~. ~.o, ~~<;:,:.;,;.~.~,".._.,'l:;:_, ,..... ..>-t.-, :-:. "_> "l.r· J,:-~--.,~~;~il .. < _ " •

t ~,i;.~~.:,,~;". :~'m'r_~~~ijt~~:

1

u

\J
U



SERVICE NEWS LETTER

IH pa.rt
Number Description

OSCILLATING TRACK DOZER (Not Extended) (Special) - continued

TD-14A=204~2 Oscillating Trahk Dozer Equipment Combination TD-14A, 74-Inch Gauge
Crawler Tractor = continued 1

272 519 R92
272 520 R92
358 111 R91
358 569 R91

40 152 D
51 081 DC
51 088 DC
51 090 DC
51 09~ DD
51 097 DD
57 614 D
61 904 D

256 016 R92
256 253 R9l
256 351 R9l
256 646 R9l

258 537 R92
258 560 R93
259 707 R9l

• 262 738 R9l
263 290 R92
268 245 R9l
269 133 R92
'-266337 R91

Exhaust Extension Attachment (See NOTE No.1)
l6~Inch Square Corner Track Shoe Attachment (See NOTE No.1) x
l8=Inch Square Corner Track Shoe Attachment (See NOTE No.1) x
20~Inch Square Corner Track Shoe Attachment (See NOTE No.1) x
18=Inch Clipped Corner Track Shoe Attachment (See NOTE No.1) x
20-Inch Clipped Corner Track Shoe Attachment (See NOTE No.1) x
Cut=Away Sprocket Attachment (See NOTE No.1) x
Bi~Metallic Steering Clutch Friction Disc Attachment (See NOTE No. 11 x
Spark Arrester Attachment (See NOTE No.1) x
Radiator Shutter Attachment (See NOTE No.1) x
Blower Fan Attachment (See NOTE 'No.1) x
Low Boiling PoarrtThermostat and Heat,Indicator Attachment (See NOTE

No.1) - .x
Head Lamp Brush Guard Attachment (See NOTE No.1) x
Bi=Metallic Engine Clutch Driven Member Attachment (See NOTE No.1) x
Increased (Th~rd and Sixth) Speed Transmission Attachment

(See NOTE No.1) x
Service Meter Attachment (See NOTE No.1) x
Tools (See NOTE No.1) .. ~
Track Roller Shield Attachment (5 Roller Track Frame) (See NOTE No~.~) x
HigliTemperature'Range Thermostat Attachment (See NOTE No.2)
Fuel Strainer Attachment (See Note No.1)

NOTE No.1 - Detail Parts are listed in Standard Parts Section or ~
Attachment Section of Parts Catalog Tc442C

NOTE No.2 = Detail Parts are listed in Attachment Section of this
News Letter 1 011 470 Rl

20=Inch is the Maximum allowable Track Shoe Width permitted on this
Combination.

Track Frame Assembly, L.H. with Trunnion Mounting Plate
Track Frame Assembly, R.H. with Trunnmon Mounting Plate
Junction Block to R.H. Head Lamp Cable
JUnction Block to L.H. Head Lamp Cable

The following Additional Attachments caB also be furnishedwhen
ordered to be used with the above OscillatingExtended Track Dozer,
Equipment Combination =

x ~ As Required

1
1
1
1



SERVICE NEWS LETTER

EQUIPMENT,COMBINATIONS

,-

r . Deacr-Ipt.Lon

'~'OSC!WTING TRACK·DOZER (Not Extended) (Special) ~ continued-""~~,',-
Oscillating Track Dozer Equipment Combina.tionTD=14A, 74=Inch Gauge

Crawler Tractor = continued f

~ZO~!'Dch'is the Maximum allowable Track Shoe Width permitted on this
Com't!ination

The f;oJolowingAdditional Attachments can also be furnished when
-,ordered'to be used with the above Oscillating Exbended Track

Doz~r Equipment Combination = contd.nued

Heavy Hood Side Door Attahhment
", , "(CoJ!),sistsof =,

.~. ,,:4 Hood Side Door Ea~tner Spring Holder
4 Hood Sid@;Door Fastner Toggle
4 Hood Side Door Fastner Bracket

),4 Hood Side DOGlrFastner Spring Holder Pin
4 Hood Side I)oorFa.stner.SpringBolt Guide
4 Hood Side Door Fastner Toggle Pin
'4 Hood Side'Door Fastner
12 ' R:1,vetJ 3/16 x 3/4-11 Rnund Head

-:'4 Hood Side Door Fastner Spring Bolt
4 Hex Nut} 5/16=18 NC
4 Hood ·S1,d.e Door Fastner Spring
2 Hood Side Door
2 Hood Side Dqor Angle
8 Cap Screw, 3/8=24 NoFo x 3/4" Hex Head
4 Cap Screw, 3/8=24 WoFox 1=1/211 Hex Head,

12 Hex Nut] 3/8=24 NoFo
12 Lock Washer] 3/8"
4 Flat Washer, 13/32.LDo x lOoDo x 16 Gao

~:ll:gnitionLock Sl1ii:tr.fu Attachment (See NOTE Noo 2)
Pre=Cleaner Attachment (See NOTE Noo 2~

.-~: .

, ,.,,'

-..:-·r. NOTE Noo 1

,.",. NOTE Noo 2r:

8 815 D
8 816 D
8 817 D

G 9 210
58 101 D
58 103 D
63 186 DA

.104 069
63 187 DA

102 634
64 159 D
269 655 R91
269 656 R91
181 360
181 374
103 026
103 321
Q 1505)

;,Detail Parts are listed in Standard Parts Section or
'Attachment Section of Parts Oatalog Tc=42Co

= Detail Parts are 11sted :i;nAttachment Section of this
News Letter .1Oll 470 R~

'x

x
x

'"",."


